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427 West 12800 South
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Test Report Attachment

FCCID SWX-U7LR
ISED ID 6545A-U7LR
Equipment Under Test U7-LR

Test Report Serial Number | TR9907_01

Date of Tests 14 February 2025
Report Issue Date 9 April 2025

Test Personnel

Testing performed by Evan Hartzell

Test Location

Testing was performed at the Unified Compliance Laboratory located at 427 West 12800 South, Draper,
UT 84020. Unified Compliance Laboratory is accredited by National VVoluntary Laboratory Accreditation
Program (NVLAP); NVLAP Code 600241-0 which is effective until 30 June 2025. This site has also been
registered with Innovations, Science and Economic Development (ISED) department as was accepted
under Appendix B, Phase 1 procedures of the APEC Tel MRA for Canadian recognition. ISED No.:
25346, effective until 30 June 2025. Unified Compliance Laboratory has been assigned Conformity
Assessment Number US0223 by ISED and MRA US5037.
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UNIFIED
COMPLIANCE
LABORATORY

427 West 12800 South, Draper, UT 84020

1 RF Conducted WiFi

NOTE: The first channel contains the equipment setting table(s), if subsequent channels do not
have an equipment setting table(s) then the equipment setting table(s) is the same as the first

channel.

1.1 HE Mode

1.1.1 Summary

Test Frequency Nominal Result
(MHz) Bandwidth
(MHz)

RF output power 2412.000 20.000000 | PASS
Minimum Emission Bandwidth 6 dB 2412.000 20.000000 | PASS
Power Spectral Density 2412.000 20.000000 | PASS
Occupied Channel Bandwidth 99% 2412.000 20.000000 | PASS
Tx Spurious Emission 2412.000 20.000000 | PASS
Minimum Emission Bandwidth 6 dB 2437.000 20.000000 | PASS
Power Spectral Density 2437.000 20.000000 | PASS
Occupied Channel Bandwidth 99% 2437.000 20.000000 | PASS
Tx Spurious Emission 2437.000 20.000000 | PASS
Minimum Emission Bandwidth 6 dB 2462.000 20.000000 | PASS
Power Spectral Density 2462.000 20.000000 | PASS
Occupied Channel Bandwidth 99% 2462.000 20.000000 | PASS
Tx Spurious Emission 2462.000 20.000000 | PASS
Minimum Emission Bandwidth 6 dB 2422.000 40.000000 | PASS
Power Spectral Density 2422.000 40.000000 | PASS
Occupied Channel Bandwidth 99% 2422.000 40.000000 | PASS
Tx Spurious Emission 2422.000 40.000000 | PASS
Minimum Emission Bandwidth 6 dB 2437.000 40.000000 | PASS
Power Spectral Density 2437.000 40.000000 | PASS
Occupied Channel Bandwidth 99% 2437.000 40.000000 | PASS
Tx Spurious Emission 2437.000 40.000000 | PASS
Minimum Emission Bandwidth 6 dB 2452.000 40.000000 | PASS
Power Spectral Density 2452.000 40.000000 | PASS
Occupied Channel Bandwidth 99% 2452.000 40.000000 | PASS
Tx Spurious Emission 2452.000 40.000000 | PASS
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LABORATORY 427 West 12800 South, Draper, UT 84020

RF output power (2412 MHz; 24.000 dBm; 20 MHz)

Result
DUT Frequency Gated RMS | Limit Max | Gated EIRP | DutyCycle | Result
(MHz) (dBm) (dBm) (dBm) (%)
2412.000000 18.6 30.0 18.6 85.638 | PASS

OSP PowerMeter settings

Setting Instrument Target

Value Value

Measurement Time 1.000 s 1.000 s
Points 1000000 1000000
Time resolution 1.000 us 1.000 us

Minimum Emission Bandwidth 6 dB (2412 MHz; 24.000 dBm; 20 MHz)

6 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
2412.000000 17.950000 0.500000 2403.425000 2421.375000
DUT Frequency Max Level Result
(MHz) (dBm)
2412.000000 2.4 | PASS

=
s}
©
E
]
17.950 MHz
2392 23% 2400 2405 2410 2415 2420 2425 2430 2432
Frequency in MHz
Bandwidth
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Ref Leved 000 dém » RBW 100 kHz

o AL WoB SWTY 568 ps & VBW 300 bz Made Auto FFT
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Measurement
Setting Instrument Target Value
Value

Start Freguency 2.39200 GHz 2.39200 GHz
Stop Frequency 2.43200 GHz 2.43200 GHz
Span 40.000 MHz 40.000 MHz
RBW 100.000 kHz ~100.000 kHz
VBW 300.000 kHz ~ 300.000 kHz
SweepPoints 800 ~ 800
Sweeptime 56.836 uUs AUTO
Reference Level 0.000 dBm AUTO
Attenuation 10.000 dB 0.000 dB
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off

Power Spectral Density (2412 MHz; 24.000 dBm; 20 MHz)

Result
DUT Frequency Frequency PSD Limit Result
(MHz) (MHz) (dBm) Max
(dBm)
2412.000000 2408.264250 | -13.942 8.0 | PASS
Ports
Port | State
1 | used
2 | used
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427 West 12800 South, Draper, UT 84020

Levelin dBm

2415

Frequency in MHz

2397 2400 2405 2410
Connector 1 Connector 2
Measurement
Setting Instrument Value Target Value
Start Freqguency 2.39700 GHz 2.39700 GHz
Stop Frequency 2.42700 GHz 2.42700 GHz
Span 30.000 MHz 30.000 MHz
RBW 3.000 kHz <=3.000 kHz
VBW 10.000 kHz >=9.000 kHz
SweepPoints 20000 ~ 20000
Sweeptime 4.424 ms AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 30.000 dB AUTO
Detector RMS RMS
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Average Power Average Power
Sweeptype FFT AUTO
Preamp off off

Occupied Channel Bandwidth 99% (2412 MHz; 24.000 dBm; 20 MHZz)

99 % Bandwidth

—— SumlLeve

Limit

2425 2427

¢ PSD

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
2412.000000 19.000000 2402.375000 2421.375000
DUT Frequency Result
(MHz)
2412.000000 | PASS
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427 West 12800 South, Draper, UT 84020
LABORATORY » Draper,
:L5 p—
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2392 2395 2400 2405 2410 2415 2420 2425 2430 2432
Frequency in MHz
Bandwidth
Ref Leved 000 dém » RBW 300 kHz
e AL W6 SWT 1lL3pus » VBW M2 Made Auto FFT
251 Count 100/100
@ 1PN Mas
10 d8m — — -
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€0 dém
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Measurement
Setting Instrument Target Value

Value
Start Frequency 2.39200 GHz 2.39200 GHz
Stop Frequency 2.43200 GHz 2.43200 GHz

Span 40.000 MHz 40.000 MHz
RBW 500.000 kHz >=500.000 kHz
VBW 2.000 MHz >=1.500 MHz
SweepPoints 160 ~ 160
Sweeptime 11.344 us AUTO
Reference Level 0.000 dBm AUTO
Page 6 of 32
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COMPLIANCE
LABORATORY 427 West 12800 South, Draper, UT 84020
Attenuation 10.000dB 0.000 dB
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off

Tx Spurious Emission (2412 MHz; 24.000 dBm; 20 MHz)

Result
DUT Frequency Result
(MHz)
2412.000000 | PASS
Final measurements
Frequency Level Pre level Limit | Margin Result
(MHz) Measurement | (dBm) | (dBm) (dB)
(dBm)
Pre Measurements
Frequency Level Margin Limit
(MHz) (dBm) (dB) (dBm)
15735.001086 -25.5 6.8 -18.7
15721.038600 -25.5 6.9 -18.7
15755.577380 -25.6 7.0 -18.7
15719.568865 -25.6 7.0 -18.7
17816.881168 -25.8 7.1 -18.7
15707.076115 -25.9 7.3 -18.7
15701.197174 -26.0 7.3 -18.7
15718.099130 -26.0 7.4 -18.7
15756.312248 -26.0 7.4 -18.7
15757.047116 -26.1 7.5 -18.7
15717.364262 -26.1 7.5 -18.7
15696.053100 -26.2 7.5 -18.7
15703.401777 -26.2 7.5 -18.7
15704.871512 -26.2 7.5 -18.7
15726.917542 -26.2 7.6 -18.7
Measurement Setti ngs
Start Frequency Stop Frequency Pre Measurement Final Measurement
(MHz) (MHz)
30.000000 2350.000000 1 1
2350.000000 2483.500000 2 1
2483.500000 26000.000000 1 1
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Levelin dBm
8

30M 5060 80100M 200 300 400500 8001G 2G 3G 4G5G6 810G 20G26G
FrequencyinHz

Limit T Threshold ——  Sumlevel X Qitical X Final Gritical

Pre Measurement 1

Setting Instrument Target Value
Value

RBW 100.000 kHz <= 100.000 kHz
VBW 300.000 kHz >= 300.000 kHz
SweepPoints 32001 ~ 46400
Sweeptime 32.100 ms AUTO
Reference Level 20.000 dBm 20.000 dBm
Attenuation 40.000 dB 40.000 dB
Detector MaxPeak MaxPeak
SweepCount 3 3
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off

Pre Measurement 2

Setting Instrument Target Value
Value
RBW 100.000 kHz <= 100.000 kHz
VBW 300.000 kHz >= 300.000 kHz
SweepPoints 2670 ~ 2670
Sweeptime 151.563 ps AUTO
Reference Level 20.000 dBm 20.000 dBm
Attenuation 40.000 dB 40.000 dB
Detector MaxPeak MaxPeak
SweepCount 300 300
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off
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Minimum Emission Bandwidth 6 dB (2437 MHz; 24.000 dBm; 20 MHz)

6 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
2437.000000 18.150000 0.500000 2427.725000 2445.875000
DUT Frequency Max Level Result
(MHz) (dBm)
2437.000000 7.1 | PASS
6 dB Bandwidth
10T

£

m
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£
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18.150 MHz
2417 2420 2425 2430 2435 2440 2445 2450 2455 2457
Frequency in MHz
Bandwidth
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&)

Ref Leved 10 00 d8m * RBW 100 kHz
e AL 20 SWT SCHus » VBW 00 kM2 Mode Auto FFT
S50 Count 300/100
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Measurement
Setting Instrument Target Value
Value
Start Freguency 2.41700 GHz 2.41700 GHz
Stop Frequency 2.45700 GHz 2.45700 GHz
Span 40.000 MHz 40.000 MHz
RBW 100.000 kHz ~100.000 kHz
VBW 300.000 kHz ~ 300.000 kHz
SweepPoints 800 ~ 800
Sweeptime 56.836 uUs AUTO
Reference Level 10.000 dBm AUTO
Attenuation 20.000 dB 0.000 dB
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off

Power Spectral Density (2437 MHz; 24.000 dBm; 20 MHz)

Result
DUT Frequency Frequency PSD Limit Result
(MHz) (MHz) (dBm) Max
(dBm)
2437.000000 2438.712250 | -10.719 8.0 | PASS
Ports
Port | State
1 | used
2 | used
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427 West 12800 South, Draper, UT 84020

Power Spectral Density

10 ¢

0
-10

-20

Levelin dBm

-30
-40

1

2435 2440 2445

Frequency in MHz

2422 2425 2430

Connector 1 Connector 2 ——  Sumlevel Limit

2450 2452

L 2 PSD

Occupied Channel Bandwidth 99% (2437 MHz; 24.000 dBm; 20 MHz)

99 % Bandwidth

Levelin dBm

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
2437.000000 19.250000 2427.375000 2446.625000
DUT Frequency Result
(MHz)
2437.000000 | PASS
99 %Bandwidth

Bandwidth

2435 2440 2445 2450 2455 2457
Frequency in MHz
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e @

Ref Leved 10 00 d8m » RBW 200 WHz
o Al A b SWT L13uc e VBW  2MHZ  Mode Auto FFT

251 Count 1007100

@ 1P} 1
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Measurement
Setting Instrument Target Value
Value

Start Freguency 2.41700 GHz 2.41700 GHz
Stop Frequency 2.45700 GHz 2.45700 GHz
Span 40.000 MHz 40.000 MHz
RBW 500.000 kHz >= 500.000 kHz
VBW 2.000 MHz >=1.500 MHz
SweepPoints 160 ~ 160
Sweeptime 11.344 ps AUTO
Reference Level 10.000 dBm AUTO
Attenuation 20.000 dB 0.000 dB
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off

Tx Spurious Emission (2437 MHz; 24.000 dBm; 20 MHz)

Result
DUT Frequency Result
(MHz)
2437.000000 | PASS

Final measurements

Frequency Level Pre level Limit | Margin Result
(MHz) Measurement (dBm) | (dBm) (dB)
(dBm)
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Pre Measurements

427 West 12800 South, Draper, UT 84020

Frequency Level | Margin | Limit

(MHz) (dBm) (dB) (dBm)
15718.099130 -24.7 10.7 -14.0
15718.833997 -25.4 11.4 -14.0
15741.614895 -25.5 115 -14.0
17801.448947 -25.6 11.6 -14.0
17799.244344 -25.8 11.7 -14.0
17784.546991 -26.1 12.0 -14.0
15732.796483 -26.1 12.0 -14.0
15735.735954 -26.1 12.1 -14.0
15734.266218 -26.2 12.2 -14.0
15719.568865 -26.2 12.2 -14.0
15715.159659 -26.3 12.2 -14.0
17798.509476 -26.4 12.3 -14.0
17780.137785 -26.4 12.3 -14.0
24761.380558 -26.4 12.3 -14.0
17824.964712 -26.4 12.3 -14.0

Measurement Settings

Start Frequency

Stop Frequency

Pre Measurement

Final Measurement

(MHz) (MHz)
30.000000 2350.000000 1 1
2350.000000 2483.500000 2 1
2483.500000 26000.000000 1 1
Spurious
20 -
O_-
£
e} 1
©
c
= 20T
g
> 4
—
30M 5060 80100M 200 300 400500 8001G 2G 3G 465G 6 810G 20G26G
FrequencyinHz
Lirmit T Threshold ——  SumlLevel X Qitical X Fnal Qritical

Minimum Emission Bandwidth 6 dB (2462 MHz; 24.000 dBm; 20 MHz)

6 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
2462.000000 16.000000 0.500000 2454.375000 2470.375000
DUT Frequency Max Level Result
(MHz) (dBm)
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LABORATORY » Draper,
2462.000000 | 5.8 | PASS |
6 dB Bandwidth
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£
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Frequency in MHz
Bandwidth
Ref Laved 000 dém » RBW (00 kHz
SN 006 SWT 568 ps & VBW 300 b2 Made Auto FFT
SGL Count J00/100
1Pk Mas
10 d8m ‘ i ‘1“ +———+ 1
- N AP AL AL AR
20 dbr 1 A N . - =
| |
0 Al . ! |
J \
™ 3 DALY 1
AQ dAm e W
hul,)' ! /) N _v'..u\ﬂ
<0 :n'mt--l-—v* : - - ot
h‘,uu s "
e ™,
el | Bhan’
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€0 dBm i
S0 daEny
CF 2,402 GH2 00 pts sgon 40,0 M2
Measurement
Setting Instrument Target Value

Value
Start Freguency 2.44200 GHz 2.44200 GHz
Stop Frequency 2.48200 GHz 2.48200 GHz

Span 40.000 MHz 40.000 MHz
RBW 100.000 kHz ~100.000 kHz
VBW 300.000 kHz ~ 300.000 kHz
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427 West 12800 South, Draper, UT 84020

SweepPoints 800 ~ 800
Sweeptime 56.836 us AUTO
Reference Level 0.000 dBm AUTO
Attenuation 10.000 dB 0.000 dB
Detector MaxPeak MaxPeak
SweepCount 100 100

Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off

Power Spectral Density (2462 MHz; 24.000 dBm; 20 MHz)

Result
DUT Frequency Frequency PSD Limit Result
(MHz) (MHz) (dBm) Max
(dBm)
2462.000000 2463.712250 | -13.613 8.0 | PASS
Ports
Port | State
1 | used
2 | used
Power Spectral Density
10
0_-
S
o
©
£
g
(]
-

2450 2455 2460 2465 2470 2475 2477

2447
Frequency in MHz
Connector 1 Connector 2 ——  SumlLevel Lirmit 2 PSD

Occupied Channel Bandwidth 99% (2462 MHz; 24.000 dBm; 20 MHz)

99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
2462.000000 19.250000 2452.375000 2471.625000
DUT Frequency Result
(MHz)
2462.000000 | PASS
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LABORATORY » Draper,
99 %Bandwidth
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Frequency in MHz
Bandwidth
Ref Leved 10 00 d8m » RBW =00 kHr
S W SWT 13y » VBW  2MH2 Mode Auta FFT
SGL Count 100/100
1Pk Mas
0 dBm
-100 b . £ <. SN —— T
"1 .I
<20 dEny g T
|I \
20 danm i 11 - -
40 QM g + —e
gorn
L0 dBm
70 d8
£0 g8
CF 2,402 GH2 160 pts Ggon 40,0 M2
Measurement
Setting Instrument Target Value
Value
Start Freguency 2.44200 GHz 2.44200 GHz
Stop Frequency 2.48200 GHz 2.48200 GHz
Span 40.000 MHz 40.000 MHz
RBW 500.000 kHz >= 500.000 kHz
VBW 2.000 MHz >=1.500 MHz
SweepPoints 160 ~ 160
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UNIFIED

Tx Spurious Emission (2462 MHz; 24.000 dBm; 20 MHz)

Result
DUT Frequency Result
(MHz)
2462.000000 | PASS

Final measurements

COMPLIANCE

LABORATORY 427 West 12800 South, Draper, UT 84020
Sweeptime 11.344 ps AUTO
Reference Level 10.000 dBm AUTO
Attenuation 20.000 dB 0.000 dB
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off

Frequency Level Pre level Limit | Margin Result
(MHz) Measurement | (dBm) | (dBm) (dB)
(dBm)
Pre Measurements
Frequency Level | Margin | Limit
(MHz) (dBm) (dB) (dBm)
15727.652409 -24.9 7.8 -17.2
15711.485321 -25.1 7.9 -17.2
15729.122145 -25.1 8.0 -17.2
15746.024101 -25.7 8.6 -17.2
15689.439291 -26.1 9.0 -17.2
15743.084630 -26.2 9.0 -17.2
15698.992571 -26.2 9.0 -17.2
15722.508336 -26.3 9.2 -17.2
15800.404308 -26.3 9.2 -17.2
15705.606379 -26.4 9.2 -17.2
15790.116160 -26.4 9.2 -17.2
17803.653550 -26.4 9.3 -17.2
15832.003617 -26.5 9.3 -17.2
15726.182674 -26.5 9.4 -17.2
15748.228704 -26.5 9.4 -17.2
Measurement Settings
Start Frequency Stop Frequency Pre Measurement Final Measurement
(MHz) (MHz)

30.000000 2350.000000 1 1

2350.000000 2483.500000 2 1

2483.500000 26000.000000 1 1
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Spurious

151

Levelin dBm

20G26G

2G 3G 4G5G6 810G

5060 8a00M 200 300 400500 8001G

30M
Frequency inHz
bmt e Threshold ——  Sumlevel X Qitical X Final Gritical

Minimum Emission Bandwidth 6 dB (2422 MHz; 24.000 dBm; 40 MHz)

6 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
2422.000000 34.700000 0.500000 2404.475000 2439.175000
DUT Frequency Max Level Result
(MHz) (dBm)
2422.000000 0.2 | PASS
6 dB Bandwidth

WWWW

Levelin dBm

2420 2430
Frequency in MHz

2410 2440 2450 2462

2400

Bandwidth
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Ref Leved 000 dém
b AL

S50 Count 300/100

&)

10 0B

- RBW

00 kHz
SWT 594 7 ps & VBW 300 b

Mode Auto FFT

@ 1P} Mo

10 dBm
20 by
<30 diny
AQ dam
<0 abkm
£0 a8y

bt L

€0 dém

JJFLM&MU-U‘. ..«r',.m

L

M

L0 danmy

160D pts

CF 2,422 GHz
Measurement
Setting Instrument Target Value
Value

Start Freguency 2.38200 GHz 2.38200 GHz
Stop Frequency 2.46200 GHz 2.46200 GHz
Span 80.000 MHz 80.000 MHz
RBW 100.000 kHz ~100.000 kHz
VBW 300.000 kHz ~ 300.000 kHz
SweepPoints 1600 ~ 1600
Sweeptime 94.727 us AUTO
Reference Level 0.000 dBm AUTO
Attenuation 10.000 dB 0.000 dB
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off

Span 10,0 MH2
w:

Power Spectral Density (2422 MHz; 24.000 dBm; 40 MHz)

Result
DUT Frequency Frequency PSD Limit Result
(MHz) (MHz) (dBm) Max
(dBm)
2422.000000 2421.208775 | -18.620 8.0 | PASS
Ports
Port | State
1 | used
2 | used
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427 West 12800 South, Draper, UT 84020

Power Spectral Densty

10T

Levelin dBm

2400

Connector 1

Connector 2

2420 2430 2440

Frequency in MHz

2410

Liit ¢

——  Sumlevel PSD

Occupied Channel Bandwidth 99% (2422 MHz; 24.000 dBm; 40 MHz)

99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
2422.000000 38.000000 2403.250000 2441.250000
DUT Frequency Result
(MHz)
2422.000000 | PASS
99 %Bandwidth
15T

107

Levelin dBm

W\/\’\-’W\/\,_M

Bandwidth

2430 2440

Frequency in MHz

2450

2462
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» UNIFIED
COMPLIANCE
LABORATORY

427 West 12800 South, Draper, UT 84020

Ref Leved 000 dém » RBW ! Mz
b ALL W SWT Ll4pu: » VBW D WMWe Mode 4uto FFT
251 Count YOO/ 100
19 1PV Mas
10 d8m & . =
20 by T "‘ 1
<30 diry +
A0 dAm— —
£0 QUM — |
| §
o Apm— =
70 di
€0 dEém
L0 danm
CF 2,422 GHz 160 pts BEM 00,0 M2
Measurement
Setting Instrument Target Value
Value
Start Freguency 2.38200 GHz 2.38200 GHz
Stop Frequency 2.46200 GHz 2.46200 GHz
Span 80.000 MHz 80.000 MHz
RBW 1.000 MHz >=1.000 MHz
VBW 3.000 MHz >= 3.000 MHz
SweepPoints 160 ~ 160
Sweeptime 11.438 us AUTO
Reference Level 0.000 dBm AUTO
Attenuation 10.000 dB 0.000 dB
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off

Tx Spurious Emission (2422 MHz; 24.000 dBm; 40 MHz)

Result
DUT Frequency Result
(MHz)
2422.000000 | PASS

Final measurements

Limit
(dBm)

level
(dBm)

Margin
(dB)

Result

Frequency Level Pre
(MHz) Measurement
(dBm)
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PROPRIETARY

Page 21 of 32



# UNIFIED
COMPLIANCE
LABORATORY

Pre Measurements

427 West 12800 South, Draper, UT 84020

Frequency Level | Margin | Limit

(MHz) (dBm) (dB) (dBm)
15733.531351 -24.7 3.6 -21.0
15702.666909 -24.7 3.7 -21.0
17817.616035 -25.6 4.6 -21.0
15693.848497 -25.7 4.6 -21.0
15713.689924 -25.8 4.8 -21.0
15701.932041 -25.9 4.8 -21.0
17802.183815 -25.9 4.9 -21.0
15700.462306 -25.9 4.9 -21.0
16031.152753 -26.0 4.9 -21.0
17791.895667 -26.3 5.2 -21.0
15668.128129 -26.3 5.3 -21.0
15693.113629 -26.3 5.3 -21.0
15714.424791 -26.4 5.4 -21.0
17780.137785 -26.4 5.4 -21.0
15687.234688 -26.4 5.4 -21.0

Measurement Settings

Start Frequency

Stop Frequency

Pre Measurement

Final Measurement

(MHz) (MHz)
30.000000 2350.000000 1 1
2350.000000 2483.500000 2 1
2483.500000 26000.000000 1 1
Spurious
10T
0_-
e 4
s}
©
e
C|>.) +4
(]
.}
30M 5060 80100M 200 300 400500 8001G 2G 3G 465G 6 810G 20G26G
FrequencyinHz
Lirmit T Threshold ——  SumlLevel X Qitical X Fnal Qritical

Minimum Emission Bandwidth 6 dB (2437 MHz; 24.000 dBm; 40 MHz)

6 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
2437.000000 35.150000 0.500000 2419.425000 2454.575000
DUT Frequency Max Level Result
(MHz) (dBm)
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UNIFIED
COMPLIANCE

427 West 12800 South, Draper, UT 84020

LABORATORY
\ 2437.000000 | 3.4 PASS |
6 dB Bandwidth
10T
E MWWWW"UW
m
©
£
S
(]
|
2430 2440 2450 2460 2470 2477
Frequency in MHz
Bandwidth
Ref Leved 10 00 d8m » RBW 100 kHr
S 208 EWT 547 us » VBW 200 kM2 Mode Auto FFT
SGL Count 100/100
1Pk Mas
0 di
-10 dhry . A ks oo &
_ I Y e I
20 d8 . <
20 da !
<40 ghm=—- ~v~,0———<-'v|— 'Lh;r"_ g —— p————————
mW'\"’ L
£0 48 : M;\\
{
petisdt R
70 d8 i
£0 38
CF 2,437 GHz 1000 pts Ggon 00,0 M2
Measurement
Setting Instrument Target Value
Value
Start Freguency 2.39700 GHz 2.39700 GHz
Stop Frequency 2.47700 GHz 2.47700 GHz
Span 80.000 MHz 80.000 MHz
RBW 100.000 kHz ~100.000 kHz
VBW 300.000 kHz ~ 300.000 kHz
TR9907_U7-LR_FCC_15.247_WiFi_Annex Page 23 of 32
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W/ UNIFIED

4 COMPLIANCE
LABORATORY 427 West 12800 South, Draper, UT 84020
SweepPoints 1600 ~ 1600
Sweeptime 94.727 us AUTO
Reference Level 10.000 dBm AUTO
Attenuation 20.000 dB 0.000 dB
Detector MaxPeak MaxPeak
SweepCount 100 100

Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off

Power Spectral Density (2437 MHz; 24.000 dBm; 40 MHz)

Result
DUT Frequency Frequency PSD Limit Result
(MHz) (MHz) (dBm) Max
(dBm)
2437.000000 2443.104809 | -16.016 8.0 | PASS
Ports
Port | State
1 | used
2 | used
Power Spectral Density
10
0_-
S
o
©
£
g
(]
-

2420 2430 2440 2450 2460

2407
Frequency in MHz
Connector 1 Connector 2 ——  SumlLevel Lirmit 2 PSD

Occupied Channel Bandwidth 99% (2437 MHz; 24.000 dBm; 40 MHz)

99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
2437.000000 38.500000 2417.750000 2456.250000
DUT Frequency Result
(MHz)
2437.000000 | PASS
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UNIFIED

COMPLIANCE
427 West 12800 South, Draper, UT 84020
LABORATORY » Draper,
99 % Bandwidth
15 e
! ,\/\/\/VJW\NW\/V\—'W
£
s}
©
£
°
(]
—
2397 2410 2420 2430 2440 2450 2460 2470 2477
Frequency in MHz
Bandwidth
Ref Leved 10 00 d8m - REBW 1 MHz
S W SWT Li4us » VBW 22 Mode Auto FFT
SGL Count 100/100
1Pk Mas
0 di
AT N TS ARON
-10 dbro —1 ¥ p—e— .- . \ 32
) .|
20 dEn 4 |
| |
|
20 dam %
40 :“'nl'*'vp":" e - - - . - . -t - R
3, 5T .
£0 dB
70 d8
£0 g8
CF 2,437 GHz 160 pts sgan 00,0 M2
Measurement
Setting Instrument Target Value
Value
Start Freguency 2.39700 GHz 2.39700 GHz
Stop Frequency 2.47700 GHz 2.47700 GHz
Span 80.000 MHz 80.000 MHz
RBW 1.000 MHz >=1.000 MHz
VBW 3.000 MHz >= 3.000 MHz
SweepPoints 160 ~ 160
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UNIFIED

COMPLIANCE

LABORATORY 427 West 12800 South, Draper, UT 84020
Sweeptime 11.438 us AUTO
Reference Level 10.000 dBm AUTO
Attenuation 20.000 dB 0.000 dB
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off

Tx Spurious Emission (2437 MHz; 24.000 dBm; 40 MHz)

Result
DUT Frequency Result
(MHz)
2437.000000 | PASS
Final measurements
Frequency Level Pre level Limit | Margin Result
(MHz) Measurement | (dBm) | (dBm) (dB)
(dBm)
Pre Measurements
Frequency Level | Margin | Limit
(MHz) (dBm) (dB) (dBm)
15731.326748 -25.3 5.7 -19.7
15734.266218 -25.7 6.0 -19.7
17809.532491 -25.9 6.2 -19.7
15714.424791 -26.0 6.4 -19.7
17785.281858 -26.1 6.4 -19.7
15735.001086 -26.2 6.6 -19.7
15781.297749 -26.3 6.6 -19.7
15764.395792 -26.3 6.6 -19.7
15726.182674 -26.3 6.7 -19.7
17826.434447 -26.4 6.7 -19.7
15718.833997 -26.5 6.8 -19.7
15697.522835 -26.5 6.8 -19.7
15710.750453 -26.5 6.8 -19.7
15712.955056 -26.5 6.9 -19.7
15715.159659 -26.6 6.9 -19.7
Measurement Settings
Start Frequency Stop Frequency Pre Measurement Final Measurement
(MHz) (MHz)
30.000000 2350.000000 1 1
2350.000000 2483.500000 2 1
2483.500000 26000.000000 1 1
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» UNIFIED
COMPLIANCE
LABORATORY

427 West 12800 South, Draper, UT 84020

151

Spurious

Levelin dBm
8

s

30M

Limit

5060

80100M

200 300 400500 8001G

2G 3G 4G5G6 810G 20G26G

Frequency inHz
........ Threshold ——  SumlLevel X Qitical X Final Qritical

Minimum Emission Bandwidth 6 dB (2452 MHz; 24.000 dBm; 40 MHz)

6 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
2452.000000 37.050000 0.500000 2433.825000 2470.875000
DUT Frequency Max Level Result
(MHz) (dBm)
2452.000000 -0.5 | PASS
6 dB Bandwidth
5 e

Levelin dBm

Bandwidth

2450 2460 2470 2480 2492

Frequency in MHz
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* UNIFIED
COMPLIANCE
LABORATORY

427 West 12800 South, Draper, UT 84020

Ref Leved 000 dém » RBW (00 kHz
o AlT WoB SWT 947 ps & VBW 300 b2 Made Auto FFT
251 Count 100/100
@ 1P} Mas
10 dBm
| I
20 dbr 3 Wt%‘?""ﬂhwﬁ"gm}"”\'}f",; ‘
<30 diry l
| |
AQ dam h‘
| Yy \
W\&M“"w M,
N \
£0 4B : 4
4]
\MJ\"W " ‘I"QPLJNJ
70 dém
€0 dém
0 danmy
CF 2,452 GH2 1000 pts ﬁgoﬂ 00,0 M2
Measurement
Setting Instrument Target Value
Value
Start Freguency 2.41200 GHz 2.41200 GHz
Stop Frequency 2.49200 GHz 2.49200 GHz
Span 80.000 MHz 80.000 MHz
RBW 100.000 kHz ~100.000 kHz
VBW 300.000 kHz ~ 300.000 kHz
SweepPoints 1600 ~ 1600
Sweeptime 94.727 us AUTO
Reference Level 0.000 dBm AUTO
Attenuation 10.000 dB 0.000 dB
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off

Power Spectral Density (2452 MHz; 24.000 dBm; 40 MHz)

Result
DUT Frequency Frequency PSD Limit Result
(MHz) (MHz) (dBm) Max
(dBm)
2452.000000 2458.104809 | -17.464 8.0 | PASS

Ports

Port State
1 | used
2 | used
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427 West 12800 South, Draper, UT 84020

# UNIFIED
COMPLIANCE
LABORATORY

Power Spectral Densty

10+

Levelin dBm

2450 2460 2470 2482

Frequency in MHz

2422 2430 2440

Connector 1 Connector 2 ——  Sumlevel Lirmit L 2 PSD

Occupied Channel Bandwidth 99% (2452 MHz; 24.000 dBm; 40 MHz)

99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
2452.000000 37.500000 2433.250000 2470.750000
DUT Frequency Result
(MHz)
2452.000000 | PASS
99 %Bandwidth

151

10 M

Levelin dBm

2450 2460 2470 2480 2492

Frequency in MHz

2412 2420 2430 2440

Bandwidth
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% UNIFIED
COMPLIANCE
LABORATORY 427 West 12800 South, Draper, UT 84020

e @

Ref Leved 000 dém » RBW ! WM
b Al WoB SWT 1l4pus » VBW 2 Me  Mode 4uto FFT
851 Count 300/100
@ 1P} Mo
10 d8m - —
f
J \
20 by T + T
) '[
30 dim T T
- - |
ATHAm

<0 abm . . v o

£0 danm

70 di

€0 dEém

0 dam

CF 2,452 GHz ) 160 pts Span 10,0 MHz
— mL—.

Measurement
Setting Instrument Target Value
Value

Start Freguency 2.41200 GHz 2.41200 GHz
Stop Frequency 2.49200 GHz 2.49200 GHz
Span 80.000 MHz 80.000 MHz
RBW 1.000 MHz >=1.000 MHz
VBW 3.000 MHz >= 3.000 MHz
SweepPoints 160 ~ 160
Sweeptime 11.438 us AUTO
Reference Level 0.000 dBm AUTO
Attenuation 10.000 dB 0.000 dB
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off

Tx Spurious Emission (2452 MHz; 24.000 dBm; 40 MHz)

Result
DUT Frequency Result
(MHz)
2452.000000 | PASS

Final measurements

Frequency Level Pre level Limit | Margin Result
(MHz) Measurement (dBm) | (dBm) (dB)
(dBm)
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UNIFIED
COMPLIANCE
LABORATORY

427 West 12800 South, Draper, UT 84020

Pre Measurements

Frequency Level | Margin | Limit

(MHz) (dBm) (dB) (dBm)
15719.568865 -25.4 4.9 -20.5
15718.099130 -25.8 5.3 -20.5
17819.820638 -25.8 5.3 -20.5
15710.750453 -25.9 5.4 -20.5
15837.882558 -25.9 5.5 -20.5
17801.448947 -26.0 5.5 -20.5
15723.243203 -26.0 5.5 -20.5
15722.508336 -26.0 5.6 -20.5
15744.554365 -26.1 5.7 -20.5
15746.024101 -26.2 5.8 -20.5
15712.220188 -26.3 5.8 -20.5
17806.593021 -26.3 5.8 -20.5
15720.303733 -26.3 5.9 -20.5
15705.606379 -26.3 5.9 -20.5
17799.979212 -26.4 5.9 -20.5

Measurement Settings
Start Frequency Stop Frequency Pre Measurement Final Measurement
(MHz) (MHz)

30.000000 2350.000000 1 1
2350.000000 2483.500000 2 1
2483.500000 26000.000000 1 1

Spurious
10T
0_-
e 1
m
©
e
C|>.) 4
(]
—
30M 5060 80100M 200 300 400500 8001G 2G 3G 4G5G6 810G 20G26G
FrequencyinHz
Limit e Threshold —— Sumlevel X Qitical X Final Qritical
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% UNIFIED
COMPLIANCE
LABORATORY 427 West 12800 South, Draper, UT 84020

-- End of Report--
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